
545103475

7/27/11
Replaces

545103475 - 2/02/10 Page:

UNIVERSAL PARTS LIST LDX Hedge Trimmer Att.

1

Parts List No.

Date

MODEL

NOTE : Illustration may differ from actual model due to design changes.

WARNING
All repairs, adjustments and 
maintenance not described in 
the Operator’s Manual must be 
performed by Qualified Service 
Personnel.

1. 530016423 Socket Screw (M8 x 8)  
2. 545145448 O-Ring (S7)
3. 545145422 Socket Screw Flange (M5 x 15)
4. 545145529 Bushing
5. 545145530 Fixing Plate
6. 545145535 Cutter B
7. 545145531 Gear
8. 545145534 Cam Case Cover
9. 545145533 Packing
10. 545145532 Felt Packing
11. 545145537 Step Bolt (20L)
12. 545145538 Conical Spring Washer (M6)
13. 545145539 Cutter Washer (M6)
14. 545145536 Cutter Guide
15. 545145429 Hexagon Nut Flange (M6)
16. 530057997 Cover
17. 545145528 Cam Case
18. 545145526 Assy - Gearcase ( Incl. 19)
19. 545145527 Hexagon Bolt ( M8 x 10)

20. 545081846 Kit - Assy Driveshaft
21. 545081851 Kit - Assy Gearcase GHT
     (Incl. 1,2,3,4,5,6,7,8,9,10,11,12,13,14,
       15,16,17,18,19)

      ------ Manual
 545146936    Scan 
 545146935    Euro
 545146934    Euro 3
 545146938    Euro 4
 545146937    Turkish
 

Ref.         Part No.                       Description Ref.         Part No.                       Description

= New Part Number For This IPL                
       

= Refer to the Service Reference Indicated for more information.(Located at the END of the IPL)                       

Not Shown

1
2

3

8

9

10

4
5

6
7

6

3

5

4

11
12

13

14

15

15

16

17

18

19

20
21

TYPE 1



545103475

7/27/11
Replaces

545103475 - 2/02/10 Page:

UNIVERSAL PARTS LIST LDX Hedge Trimmer Att.

3

Parts List No.

Date

MODEL

NOTE : Illustration may differ from actual model due to design changes.

1

2

3

4

1. 725238051 Bolt - Hex 
2. 734115201 Washer - Flat  (M6)
3. 503216816 Screw
4. 544118904 Assy - Handguard (Incl. warning decal)
     

 
 544044102 Decal - Warning
 530031159 Hex Wrench  (5/32”)

Ref.         Part No.                       Description

= New Part Number For This IPL                
       

= Refer to the Service Reference Indicated for more information.(Located at the END of the IPL)                       

Not Shown

TYPE 1,2




